LB

Gasoline Engine Generator

Materials Table

18
17
- .. 18 i 8
Easy Maintenance and Repairing Q@ ] %
@ All function keys are on one surface * :3 A T " 5 28 2
“16 " 3 ﬁ) e & n?
%" 22 LAY * 29
14 o 15 ] - P 5 27
B T i 8 30
Stronger Frame o 27

Specification

@ Welded only with two frame tubes, less weld more durability

Easier Battery Maintenance

@ Battery is stationed in the upper part of frame,no need to crouch to

reach battery

Generator

E6000

Starting System

Recoil/Electrical Starting

07

Alternator Material 100% Cu
Frequency (HZ) 50Hz 60Hz 50Hz 60Hz 50Hz 60Hz 50Hz 60Hz 50Hz 60Hz
Voltage(V) 230 |120(120/240) 230 |120(120/240) 230 |120(120/240)] 230 |120(120/240)| 230 |120(120/240)
Rated Output (KW) 2 2 28 3 4 45 5 515 6 6.5
Max Output(KW) 22 22 3 3:3 45 5 55 6 6.5 7
THD(%) =20 =20 <25 <25 =25
Running Time At 50% loading(H) 11 1 9.5 8.5 8 75 9 8.5 8 7.5
Fuel Tank Size (L) 11 11 11 21 21
Noise dB(A) 96 97 97 97
Insulation Grade F F F F F
Engine

Model 170F 170F ‘ 190FE | 190FE 190FE
Engine Type OHV, Air Cooling, 4 Stroke

Displacement (cc) 208 208 ] 420 | 420 420

Packing Details

Outsade Packmig DImensions: | goesmegrs 665x450x475 715x545x605 715x545x605 715x545x605
(mm) (L xW x H)

20FT Loading Qty 215pcs 215pcs 102pcs 102pes 102pcs
40FT Loading Qty 440pcs 440pcs 198pcs 198pcs 198pcs
40HQ Loading Qty 440pcs 440pcs 264pcs 264pcs 264pcs
Net Weight (kg) 39 46 82 83 83
Certifications CE+EC / CE+EC [ ! CE+EC / CE+EC / CE+EC 1 /

1 Bolt GB5789 M6 x 12 Washer GB93 ¢6
2 Gasket, Drain Bolt 168FA 3 PCS 32 Washer GB97.2 ¢6 1 PCS
3 Nut, GB6177.1 M8 1 PCS 33 Bolt GB5789 M6 x 155 4 PCS
4 Rubber Pad LH3500E 2 PCS 34 Clip B 1 PCS
5 Handle LH3500E 2 PCS 35 Rear Bracket QF2.0 1 PCS
L} Pin GB882 $8x40 2 PCS 38 Nut GBB177.1 M8 8 PCS
il Circlip 25500 2 PCS 37 Damping Pad QF2.0 NR 2 PCS
8 Frame Assembly LH3500E i PCS 38 Damping Pad QF2.0NR 2 PCS
9 Tire 2 PCS 39 Bolt, GB5789 M8 x 1x210 1 PCS
10 Pin $16x 85 2 PCS 40 Washer GB93 ¢8 1 PCS
11 Clip 1P70F 2 PCS 41 Washer GB97.2 8 1 PCS
12 Clamp 168FA 1 PCS 42 Washer GB93 ¢8 1 PCS
13 Fuel Switch QF2.0 1 PCS 43 Washer GB97.2 ¢8 1 PCS
14 Fuel Tank LH3500E 1 PCS 44 Support Block QF2.0 1 PCS
15 Fuel Meter LH3500E 1 PCS 45 Clip 1 PCS
16 0Oil Sense Clip QF2.0- |l 2l PCS 46 Circlip ZS500 2 PCS
17 Washer $B5x2x $25 4 PCS a7 Washer 4 PCS
18 Bolt GB5789 M6 x 45 4 PCS 48 Nut GB6177.1 M6 8 PCS
19 Fuel Cap QF5.0 1 PCS 49 Anode Wire 1 PCS
20 Engine 1 PCS 50 Cathode Wire 1 PCS
21 Air Filter Bracket QF2.0- I 1 PCS 51 Battery 1 PCS
22 Muffler Support QF2.0 ] PCS 52 Binder Plate X-MAN3 1 PCS
23 Gasket, Muffler 168FA 1 PCS 53 Bolt QF2.5-E 2 PCS
24 Muffler PB2500 1 PCS 54 Nut GB6177.1 M8 2 PCS
25 Nut GB6170 M8 2 PCS 55 Support Base KB2500E 1 PCS
26 Bolt GB5787 MB x 16 2 PCS 56 Support Base QF2.5- ll ED 1 PCS
27 Bolt GB5789 M5 x 14 8 PCS 57 Damping Pad QF3.0 £ PCS
28 End Cover QF2.0 1 PCS 58 Bolt GB5789 M6 x 18 2 PCS
29 Voltage Regulator QF2.0 1 PCS 59 Bolt GB5789 M8 x 16 2 PCS
30 Brush QF2.0 1 PCS






